Heavy Duty Red

4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha

4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha

4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha
You May Use Your Existing Lug Nuts to Lock Adapter to Hub. Please Mind Differences Between Front/Rear Wheels. May I use the Same STOCK WHEEL. May I use the Same Thread Stock Lug Nuts/Bolts. You will Need to Use M12x1.5 Wheel Lug (Provided). How about Other Wheels: Check Requirements Below. Adapter Bolt Pattern Fit to Hub: 4x156mm. Adapter Bolt Pattern Fit to Wheel: 4.

Adapter Stud Thread Pitch: M12x1.5. Adapter Stud Grade: 10.9. Adapter Color: Chrome or Black Depending on Current Batch.

Adapter Material: Cold Forged 6061 T6 Grade Aluminum. Lug Nut Thread Pitch: M12x1.5. Lug Nut Seat Type: 60 Degree Cone Seat.

6 Point Spline 0.8. Lug Nut Overall Diameter: 0.8(20mm).

Lug Nut Thread Depth: 1.25(32mm). Lug Nut Material Made: SCM Steel. Socket Type: 6 Point Spline Tuner.

13/16" & 3/4" Hex Drive. Socket Fit Lug Nuts: 6 Point Spline Typed Lug Nuts. Socket Overall Diameter: 0.85(21mm).

Socket Overall Length: 3.5. Socket Material Made: SCM Steel. Max Torque Power: 100 ft-lb. Requirements of the Vehicle Specification.

Required Vehicle Hub Bolt Pattern: 4. Required Vehicle Hub Center Bore: 110. Required Vehicle Hub Stud Thread: Varies.

Min Required Vehicle Fender Gap. Max Vehicle Hub Stud Length. If your stud is longer than. You will need to trim it to use the adapter. Requirements of the Wheel Specification.

Required Vehicle Wheel Bolt Pattern: 4. Required Vehicle Wheel Center Bore: 100.

Required Vehicle Wheel Lug Thread: M12x1.5. Required Vehicle Wheel Lug Nuts Hex: Based on your Wheel. Requirements of the Wrench Size.

Required Wrench Socket Size: 6 Point Splined (Provided). 16 pcs Wheel Lug Nuts (Used to Fit the Studs on Adapters). What You May Need As Extra. 16 pcs Open Lugs fit to your Hub.

Compatibility Chart and Important Part Note. Please Carefully Check for Generation information. Mule PRO FXT (all models). Mule PRO DIESEL (all models). 250 Trail Blazer (if built before7/15/00).

250 Trail Blazer (if built after 7/15/00). 600 Sportsman (built before 10/8/04).

600 Sportsman (built after 10/8/04). 800 Sportsman Big Boss 6x6. 900 RZR / Trail / RZR S. 1000 RZR / RZR S. 1000 General / General 4.

1000 Sportsman / Touring / EPS / XP. Parts must meet all the requirements listed in the description in order to ensure fitment and safety. If you are not sure, you can always contact customer service for help. Your happiness with the product is our top concern. Return Product must be unused, intact, and with the original package.

If you have any questions or concerns, please do not hesitate to let us know. For Colored Lug Nuts (Any color other than Chrome), we suggest the use of manual torque for installation to avoid damage to the paint layer. If we did not send out something due to any reason, we will contact you in the same day. Contact customer service for help. Q: Can I request to change my address?

A: Please send customer service message as soon as possible if you need to change address, once the package was sent, we won't be able to change address. Q: I did not receive my order, but the tracking information says delivered. You can also make claim directly to them. Q: It won't fit my vehicle but the description includes my model.

A: Compatibility chart is only used to check stud thread corresponded to wheel lugs. There are many other factors on your wheel will determine the fitment such as HEX, SEAT TYPE that is determined by rim that is NOT included in the compatibility chart.

Some models within the same year may have different configurations. Please check GENERATION as well. For vintage model, your stud may have been changed due to the age of the car. Q: My car is not listed in the compatibility chart, but the requirement matches, can I use this sets?

A: As long as you check all the requirements match, you are good to use it. Q: What does Fender Gap mean? A: Fender Gap is the maximum Thickness of Adapter you can use, if you go beyond fender gap, your wheel will run the fender to cause problems. Q: How do I choose correct thickness? A: Please refer to the Fender Gap Limitation to select from the safe range.

Q: I need more help or support, discount, bulk deal. A: Contact customer service for help at any time. Please use proper power tools and/or manual installation based on the vehicle's recommended torque spec (found on vehicle's operator manual). By purchasing this product, you acknowledge that you fully understand the information and terms listed above.

This item is in the category "eBay Motors\Parts & Accessories\Car & Truck Parts & Accessories\Wheels, Tires & Parts\Wheel Spacers, Adapters & Hub Centric Rings". The seller is "ctmcars" and is located in this country: US. This item can be shipped worldwide.
  • Lug Nuts Thread Pitch: M12x1.5
  • Adapter Thickness: 1.5\
  • Number of Pieces: 4
  • Lug Nuts Height: 1.4\
  • Items Included: Key, Lug Nut, Removal Tool, Spacer Adaptor, Wheel Spacer
  • Adapter Outside Diameter: 217mm
  • Lug Nuts Overall Flange: 0.8\
  • Placement on Vehicle: Front, Left, Rear, Right
  • Adapter Bolt Pattern to Wheel: 4x156mm
  • Adapter Center Bore: 110mm
  • Inside Diameter: 110 mm
  • Adapter Stud Grade: 10.9
  • Features: Durable, Easy Installation, Rust-resistant Coating
  • Adapter Material: Cold Forged 6061 T6 Grade Aluminum
  • Finish: Rust Preventative, Zinc Plated
  • Performance Part: Yes
  • Hub Bore: 110 mm
  • Lug Nuts Material Made: Solid SCM Steel
  • Lug Nuts Surface Finish: Red
  • Adapter Stud Thread (Fit to Wheel Lug): M12x1.5
  • Color: Silver
  • Manufacturer Part Number: HC4156C121
  • Centering: 110 mm
  • Material: Aluminum
  • Thread Size: M12x1.5
  • Vintage Part: Yes
  • Bolt Pattern: 4 x 156 mm
  • Adapter Bolt Pattern to Hub: 4x156mm
  • Brand: CTM
  • Type: Wheel Adapter
  • Adapter Open Lug Nut Thread (Fit to Hub): M12x1.5
  • Lug Nuts Seat Type: Conical Seat 60 Degree
  • Outside Diameter: 217 mm
  • Universal Fitment: Yes
  • Spacer Thickness: 1.5\

4x 1.5 Thick 4x156 ATV Heavy Duty Wheel Adapter+Red lug Polaris Kawasaki Yamaha